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860,000 MHz 1.000 GHz 100.000 kHz 979.23077 MHz -57.77 dBm -44.77 dB 860,000 MHz 1.000 GHz 100.000 kHz 962.02707 MHz -57.41 dBm -44.41 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.49688 GHz -46.57 dBm -33.57 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49738 GHz -47.11 dm -34.11d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -42.27 dBm -29.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -42,39 dBm -20.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36566 GHz -43.87 dBm -30.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36566 GHz -30.95 d&
hid bl
L VA J - L JL 4 ‘
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 5B / 10MHz+10MHz

QPSK

Highest Channel / 1RB0O and 1RB49

Highest Channel / 1RB49 and 1RBO

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.90 dB Mode Auto Swesp

@1 AvgPwr (@1 avgpwr
Limit Tmrk Paks Limit 'thrrk PARS
10 4 PURIOUS LINE ABS PABS -10 difiEFPURIOUS LINE ARG PABS
10US_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
oy e W RN R —y e e
P N A
-50 dBm
-
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 0.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -57.36 dBm -44.36 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -57.58 dBm -44.58 dB
860,000 MHz 1.000 GHz 100.000 kHz 807.97203 MHz -57.65 dBm -44,65 dB 860,000 MHz 1.000 GHz 100.000 kHz 924.26573 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46288 GHz -47.16 dBm -34.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63584 GHz -47.09 dBm -34.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -42.46 dBm -29.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -42.34 dBm -20.34 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.37216 GHz -43,90 dBm -30.90 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37716 GHz -43,75 dBém -30.75 d&
T T
{ L J L L JL J e
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz

Mod. QPSK 16QAM 64QAM
RB Size Full RB

Middle CH 5.36

256QAM Limit: 13dB
Full RB Full RB Full RB

6.32 6.52 6.41

Result
PASS

LTE Band 7 / 20MHz / QPSK LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,90 b Ref Level 30.00 cBm  Offset 11,90 b

lo_att 30deAQ 2ms @ RBW 20 MHz lo_att 30deAQ 2ms @ RBW 20 MHz

@153 view @153 view

== S

— s
== .
. e .
00 00 -
b
1E- - E
! 5
\; 5
: Y
1 1 *
1
CF 2.535 GHz Mean Pwr + 20.00 di CF 2.535 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 2169 cbm 26,13 dbm 6.24 d8 2.36 dB 4.35 dB 5.36 dB ©.03 dB Trace 1 | 2061 cBm 26,37 dbm 7.56 dB 2.95 dB 4.93 dB 5.32 dB 7.10 dB

e — — —
AR | CEERERE

LTE Band 7 / 20MHz / 256QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,90 b Ref Level 30.00 cBm  Offset 11,90 b
lo_att 30.de__AQT 2ms @ RBW 20 MHz o ar 30deAQ 2ms @ RBW 20 MHz
@153 view @153 view
e B
e n
a. e a.
S >
) i <
<
00 . 00
X
A
1E- - 1E-
X X
\ A
5 Y
E s 1
i} i
v Y
| |
CF 2.535 GHz Mean Pwr + 20.00 di CF 2.535 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,63 cbm 27,54 dbm 7.70 dB 3.10 dB 5.13 dB 6.52 dB 7.36 dB Trace 1 | 1760 cbm 2562 dbm 7.82 dB 3.04 dB 5.07 dB 5.41d8 7.04 dB
— — —— —
| BERREEE I ) W e

TEL : 886-3-327-3456 Page Number : A9-1 of 30
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 514 | 5.20 | 10.35 | 10.49 | 14.51 | 14.99 | 18.70 | 18.86
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 522 | 526 | 10.47 | 9.89 | 14.39 | 14.36 | 19.02 | 19.46
TEL : 886-3-327-3456 Page Number : A9-2 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.18 dBm) ™M1[1] 15.49 dBm)
\ 2. 00 GHZ| 2.53544000 GHz
20 V1 20 H
. (.0 26.00 dB y ndB 26.00 dB
04 LY s et i R L 1 et N P 5.135000000 MHZ, 104 , P P enen P B 5.195000000 MHZ|
T Q factor 1 493.9] ! Q factor A 188.1
/
04 ; L 04 ; L
1/ T2 T \T
v di 5
-10 df / -10 = oy
\ \
204 - - 20d
~ A A e
a0 — BT
I o AN P
bt 40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,535959 GHz 16.18 dBm nd@ down 5.135 MHz M1 2.53544 GHz 15.49 dBm nd@ down 5,195 MHZ
T 1 2,532353 GHz -9.79 dBm nd8 26.00 dB TL L 2,532393 GHz -10.40 dBm n 26,00 d8
T2 1 2,537488 GHz -9.81 dBm Q factor 493.9 T2 1 2.537587 GHz -10.46 dBm Q factor 488.1
L U J wa L JU J L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.93 dBm) ™M1[1] 16.96 dBm)
2.5330020 GHz 2.5344210 GHZ]
20 - 20 —
i e 26.00 dB . B ndg 26.00 dB
0u [ i Msiihts - A 10.350000000 MHz 04 Vi i o 'd N 10.490000000 MHz
/ Q factor 244.7] T Q factor 241.6
o di # 0 di +
Y v %
~1od "" -0 d = e
4 N / N
204 q Z0dpm A~ = —
i L o, . M
aihde = 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533002 GHz 16.93 dBm nd@ down 10.35 MH2 M1 2.534421 GHz 16.36 dBm nd@ down 10,49 MHZ
T 1 2,529665 GHz -9.07 dBm nd8 26.00 dB TL L 2.529805 GHz -9.65 dBm nd8 26.00 dB
T2 1 2,540015 GHz -8.97 dBm Q factor 244.7 T2 1 2.540295 GHz -9.47 dBm Q factor 241.6
L U J wa L JU J L]

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.60 dBm)| ™M1[1]
2.5295750 GHz
= Y ndB ) 26.00 dB @ T nd 26.00 dB
04 L A AN e B - 14.505000000 MHz| 104 AN B 14.985000000 MHz
T Q factor ] 174.4 )l Q factor i 168.8
od ! I\ od |
Ty Ty
104 J 204 7 X
> T ; .
20d 20 d — .
\ |
g / A\ ,/“ermx_‘f
R ko e W P o A -0 EARVAYE S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.529575 GHz 15.60 dam nd8 down 14,505 MHz ML 2.509545 GHz 14,59 dam nd8 down 14,985 MHz
T 1 2,527567 GHz -10.53 dBm nd8 26.00 dB TL L 2,527478 GHz -11.47 dbm 26,00 d8
T2 1 2,542073 GHz -11.77 d8m Q factor 174.4 T2 1 2.542463 GHz -11.22 dém 168.8
L U J wa L J L]
at . c
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG121931-04B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.00 dBm)| ™M1[1] 33 dBm
2.5339210 GHz 174360 GHZ,
= ndB 26.00 dB @ T nds 26.00 dB
04 Y L APV o o f d\\ 18.701000000 'lez 104 - Sorplng A !\,“ﬁ&‘,"mn\ v 18.861000000 'V!Hz
f Q factor | 135.5 [ Q factor 134.5
od ! i 0 d
-10 df 3 -10 d T 1L
| / |
/
204 20 d 7
~ ™o
R4 o = - 30 dE .
e o WS\ = Yl
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533921 GHz 15.09 dam nd8 down 18.701 MHz ML 2.537438 GHz 13.33 dam nd8 down 18,861 MHz
T 1 2,525649 GHz -11.59 dbm nd8 26.00 dB TL L 2,52545 GHz -12.65 dbm n 26,00 d8
T2 1 2,544351 GHz -10.21 dém Q factor 135.5 T2 1 2.544311 GHz -11.10 d8m Q factor 134.5
L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.26 dBm)| MI[1] 14.73 dBm
2.53557900 GHz 2.5393160 GHZ]
20 T nde 26.00 dB| @ nde 26.00 dB)
g rre L A oS B 5.215000000 MHz| 104 e | B 10.470000000 MHz
‘{ Q factor 486.2| Q factor 242.5
o i v 0 1
') 2
-10 df -10 d
d ’ 4
20 20d -
/ . / .
-0 t 430 dm— PNV WL
i) oA = v
B a0 d
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.535579 GHz 13.26 dam nd8 down 5,215 MHz ML 2.539316 GHz 14.73 dam nd8 down 10,47 WHz
T 1 2,532443 GHz -12.68 dm nd8 26,00 dB TL L 2,530025 GHz -11.24 dBm nd8 26,00 d8
T2 1 2,537657 GHz -12.71 dém Q factor 486.2 T2 1 2.540495 GHz -11.31 d8m Q factor 242.5
L it ] - L ) ] L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.06 dBm)
114040 GHZ,
20 20
nd 26.00 dB i 26.00 dB
g o e L o, S B 14.386000000 MHz 0d ' A (T P S 10.021000000 '\1H<
} Q factor 175.9 fl . 133.1
0 di 0 d +
104 10 di Lt ;
i/ A\
204 20d .
b N ,J \
e 7 Sy Ay ; S - >
38 A A A + S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530774 GHz 13.55 dBm nd@ down 14.386 MH2 M1 2.531404 GHz 13.06 dBm nd@ down 19.021 MHZ
T 1 2,527687 GHz -12.66 dm nd8 26.00 dB TL L 2,525569 GHz -12.48 dBm 26,00 d8
T2 1 2,542073 GHz -12.36 dém Q factor 175.9 T2 1 2.54459 GHz -12.87 dém 133.1
L )i o (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 7

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

J

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 11.85 dbm)| MI[1]
2.53973100 GHz
20 20
e nd 26.00 dB I} nd 26.00 dB
. X Bu N 5.255000000 MHZ, . - B o 9.890000000 MHzZ|
W f{‘ v e ey 182.2 0 7 ‘ Qfactor™ ™7\ 256.2
0 d \ 0 d L
/ /
10 d vi 10 di ¥
¥ 7
\
204 20d
\ N
e P
T = e
L e
W S, e
-40 de
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533731 GHz 11.85 dam nd8 down 5,255 MHz ML 2.533961 GHz 13.52 dam nd8 down 9,89 WHZ
T1 1 2,532423 GHz -14.16 dBm nd8 26.00 dB T1 L 2530085 GHz -12.62 dam nd8 26,00 d8
T2 1 2,537677 GHz -14.12 dBm Q factor 482.2 T2 1 2.539955 GHz -12.44 dBm Q factor 256.2
L I 4 - [S JL -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.70 dBm) ™M1[1] 10.79 dBm)
2.5370680 GHz 2.5398750 GHZ]
20 20
MindB 26.00 dB nd, 26.00 dB
10d N . ZBu 14.356000000 MHz 104 By 10.461000000 MHz
7 T = Q’fl{ﬂﬂ"\?“"h‘r“’“\ 176.7 N Y v Yy a o TN 130.5)
od 0 d
10 i 104 f
! ]
204 20d
7 i \
T S = iy -30,dery - T
= ~n (S N Y P SV ST PSVN oY
7 v ol Ay FEpiy =y v 7 AP
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,537068 GHz 12.70 dBm nd@ down 14.356 MH2 M1 2.539875 GHz 10.79 dBm nd@ down 19.461 MHZ
T1 1 2,527927 GHz -14.18 dBm nd8 26.00 dB T1 L 2,52541 GHz -15.14 dam nd8 26,00 d8
T2 1 2542283 GHz -13.34 dBm Q factor 176.7 T2 1 2.54487 GHz -15.44 dBm Q factor 130.5
L I 4 - [S JL -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 452 | 448 | 9.07 | 9.09 | 13.46 @ 13.49 | 17.86 | 17.94
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 451 | 450 | 9.05 | 9.05 | 13.52 | 13.37 | 17.90 | 17.86
TEL : 886-3-327-3456 Page Number : A9-6 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.52 dBm)| ™M1[1] 16.18 dBm)
1486000 GHZ w 472000 GHz
20 20 -
N X o 4.515424515 MHz x Occ B 4476 MHz
A Y (R 2 T e Mt YA ot end
e ¥ ; oa : ) T
. \ ; / \
a - 0
\ /
/
\ /
-10 -10 df 7
rd /
AN / \
204 20d
\ o
g VI, = v DY ey
-40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.53486 GHz 15.52 dam ML 2,53472 GHz 16.18 dam
T1 1 2,5327522 GHz 8.75 dBm Oce Bw 4.5154B4515 MHz T1 L 2.5327622 GHz 9.20 dBm Oce Bw 4,475524476 MHz
T2 1 2,5372677 GHz 8.96 dam T2 1 2.5372378 GHz 9.46 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 16.92 dBm)
- 2.5386960 GHz - 2.5325420 GHZ]
—— 9.070920071 MHz s B 9.090909091 MHZ
A A I
10d 104
od i \ 0 di i
-10 d - A -10 de -
F \ N
I
204 i 20d - =
I\ ~ / [ R
. o IS
]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2538696 GHz 17.34 dam ML 2.532542 GHz 16.32 dam
T1 1 2,5304645 GHz 11.30 dBm Oce Bw 9.070925071 MHz T1 L 2,5304645 GHz 11.79 dBm Oce Bw 9.090909091 MHz
T2 1 2,5395355 GHz 9.78 dam T2 1 25395554 GHz 10.77 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.93 dBm) 14.55 dBm)
- " 2.5355090 GHz - 5397350 GHz,
. occ By 13.456549457 MHz o 13.486513487 MHz
T BT VA T e W e S L.,
10 df - e 10 d In_‘mf W™ A,
0 / ta !
/ | \
-tod -10 o 7
7 7
20 d / 20 d - -
N - \
# AW \ P PV A \ N
=] A — 0 ‘ e
it I ATV A = A (g
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535509 GHz 14,93 dam ML 2.539735 GHz 14,55 dam
T1 1 2,5262567 GHz 10.08 dBm Oce Bw 13.456543457 MHz T1 L 25262268 GHz 10.43 dBm Oce Bw 13.488513467 MHz
T2 1 2.5417133 GHz 11.14 dBm T2 1 2.5417133 GHz 9.39 dam
L I 4 [S JL 4 -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.74 dBm) ™M1[1] 13.52 dBm)
- 2.5291660 GHz - 114840 GHZ,
v Occ B 17.862137862 MHz iz Occ B 17.942057942 MHz
e, [ e Py T - ol = 2
104 A . 2V e 104 L Ll o - A
3 m
od 0 d
\ 7
10 d A 10 di L
20 d \ 20 di f. \'
P — = T i - = Iy
7 A ATy SV Ay
40 df 40 df
50 d S0 d
&nd 60 d
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529166 GHz 14,74 dBm ML 2.531484 GHz 13.52 dam
T1 1 2,526049 GHz 10.19 dBm Oce Bw 17.882137862 MHz T1 L 2.526009 GHz 6.98 dBm Oce Bw 17.942057942 MHZ
T2 1 2.5439111 GHz 10.17 dam T2 1 2.543951 GHz 9.17 dom
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 37 dBm) J ™M1[1] 18.79 dBm)|
0 1406100 GHZ - " 2.5308840 GHz
[ 4.505494505 MHz o/ P Oce B 9.050949051 MHz
1 e " A 4oz N A i ey
04 Aol A | P 12 104 ¥ e
i ) f
| i
a ] T 0 1 T
-10 d - \_ -10 de \“
u . / \
20 d 20 X
/ h Y
U-'V\/”"
-40 di
50 d 50 d
&nd 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539061 GHz 13.37 dam ML 2.530884 GHz 18.79 dam
TL 1 2,5327522 GHz 8.74 dBm Oce Bw 4.505454505 MHz T1 L 2.5304645 GHz 10.21 cBm Oce Bw 9.050949051 MHz
T2 1 2,5372577 GHz 7.99 darm T2 1 2.5395155 GHz 8.95 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1.00 dBm)| ™M1[1] 13.07 dBm)
2.5383870 GHz 5349600 GHz,
= 3.516483516 MHz @ 17.902097902 MHz
T1 \ Iz 1 i N—
p = - A A, 15 di i . \ Qe
10 T i 10 A G i
0 df T %' 0 ‘J T
/ \ ) \
-10 df 7 T -10 d T
/ \ / \
20 d Y 20 di F -
S0t / ™ 5 f
b v bl iy e P > -
iirs e e ~ S STV R
-40 ds -40 di
50 df 50 d
&nd 60 d
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538387 GHz 13.99 dam ML 2,53495 GHz 13.87 dam
T1 1 2,5262567 GHz 9.03 dBm Oce Bw 13.516483515 MHz T1 L 2.5260889 GHz 8.75 dBm Oce Bw 17.902097902 MHz
T2 1 2.5417732 GHz 9.06 dam T2 1 2.543991 GHz 8.46 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 7

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.95 dBm) 15.09 dBm)
- 1438100 GHz - 167760 GHz,
m Occ B 4.495504496 MHz 050049051 MHz,
g A4 2 4 4 S
W A AN AN TR e Sl #‘Wi 10 L
i A A L
a / T 0 f
/ \ /
-10 df S -10 d AN
A N
204 - 20d :
Ao . ¥ e B P -
T an Y CVL e e e
-40 -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.534381 GHz 11.95 dam ML 2.535778 GHz 15.89 dam
T1 1 2,5327423 GHz 5.14 dBm Oce Bw 4,495504496 MHz T1 L 2,5304545 GHz 6.70 dBm Oce Bw 9.050949051 MHz
T2 1 2,5372378 GHz 6.86 dam T2 1 2.5395355 GHz 7.02 darm
L I 4 [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1 10.27 dBm)
- 2 - 2.5381970 GHZ]
[n Occ B 13366635367 MHz 17.862137862 MHz
di 4o b A2 d
10 For= s Ceat v \ 0 PP AW
o / v
| |
/ \ | !
-10 X -10 d y
7 \ ]
! \ /
204 . 20 j x
. \
- A 1B
FOE W Bt wovsyg v |5 eu——
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531254 GHz 1259 dam ML 2.538197 GHz 10.27 dam
T1 1 2,5263167 GHz 6.00 dBm Oce Bw 13.366633367 MHz T1 L 2526049 GHz 5.76 dBm Oce Bw 17.882137862 MHZ
T2 1 2.5416833 GHz 7.91 darm T2 1 2.5439111 GHz 5.43 dam
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
o0 dh’_uu sPURIOUS ) INE_ABS PABS " 20 th‘.‘P' SPURIQUS _LINE_ABS PASS
10 dBm ‘l 10 dBm | \
0 de \ 0 dem J
-10 d8m \ -10 deém !
SPURIOUS_LINE_ABS I \ 20 cém ,1‘ \ |
-30 dBm d M n -30 dem: ’/ \
- Ve ram——
-40 dBm —— 0 dBm ﬂ h
— wat Il e g ~—
50 dém S0
-60 dBm -60 dem
start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| start 2.565 Ghz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz 2.494 GHz 1.000 MHz 249257 GHz -36.65 dém -11.65 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 21.18 dBm -6.82 dB
2.494 GHz 2.495 GHz 1.000 MHz 2.49597 GHz -35.01 dém -22.01 d& 2,570 GH= 2.571 GHz 100,000 kHz 2 57001 GHe 15.49 dBm 540 da
2496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -26.32 dém -16.32 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -28.37 dBm -18.37 d8
2.499 GHz 2.500 GHz 100.000 kHz 2.49933 GHz -16.13 dBm -6.13 dB 5 £75 GH= 3 576 GH= 1.000 M2 2.57569 GHz 3717 dbm o417 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 21.51 dBm -8.49 dB 5.576 GHz 2.505 GHz 1.000 MHz 2 57818 GH2 37 56 dBm Z12.58 dB
T
) ) j [ >
Pates ToUL.2DEL D8 Date: 7.JUL.2021 08:58:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dBm
o f U cer )
-10 dam Jf 10 dem 1|
SPURIDUS_LINE_ABS l -20 dem ‘ [
-30 dBm -30 dem .
[— \ .
-40 dBm i -40 dBm ——
50 dBm -50 dBm
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49191 GHz =34,15 dm -9.15 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56924 GHz 7.53 dbm -22.47 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49589 GHz -31.35 dém -18.35 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57009 GHz -20.76 dBm -10.76 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49752 GHz -26.89 dem -16.89 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -28.61 dBm -18.61 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -18.89 dém -8.89 dB 5575 CH= 2 576 GHe 1,000 MHz 267507 GHz 3355 dBm 2055 de
2,500 GHz 2,508 GHz 100,000 kHz 2,50400 GHz 7,50 dem -22.50 dB > 576 GHz 5 585 GHz 1,000 Mz 557707 GHe ~33.86 cbm S 8E db
T
I 1 P

08:5
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 7 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dBm “ 10 dBm ] |
0de E 0 dBm }
-10 dem 1 -10 dBm {
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g
Wi A Q‘ I Fomcasimad
-50 dBm -S0'8Bm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.506 GHz | |[Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249193 GHz =36,63 dém -11.63 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 20.59 dBm 941 d8
2,494 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -36.20 dém -23.20 & 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -15.22 dBm -5.22 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -27.27 dém -17.27 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -27.61 dBm -17.61 d8
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -15.63 dBm -5.63 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57566 GHz 36,73 dbm 53738
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 20.55 dBm -9.35 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57818 GHz -36.50 dbm ~11.50 dB
Y
Il we i [ )
Date: 7.JUL.2021 0B:53:49 Date: 7.JUL.2021

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

Limit §heck PARS | SPURIGHE CHAEKARS_ PARS
on dhlpe_$PURIOUS LINE ABS BABS 20 cblpe—bPurIOlS LINE ABS PASS
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“ y
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v

-40 dBm

il

P -40 dBm o]
S0 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 249388 GHz -34.39 dBm -9.39 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56718 GHz 6.91 dbm -23.09 db
2.494 GHz 2.496 GHz 1.000 MHz 249591 GHz -28.86 dBm -15.86 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -20.97 dBm -10.97 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49876 GHz -23.05 dém -13.05 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57186 GHz -25.96 dBm -15.96 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -20.22 dBm -10.22 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57528 GHz ~34.42 dBm 21,42 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50372 GHz ©.57 dBm -23.33 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57603 GHz -35.59 dBm -10.59 dB
\
] j >
Dats: 7.JUL.2021 Date: 7.JUL.2021 09:00:08
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 7 / 5MHz / 64QAM

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__PowerAbs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz 249399 GHz -37.99 dém -12.85 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 19.41 dBm -10.59 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49597 GHz -37.12 dBm -2¢.12 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -17.00 dBm -7.00 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49900 GHz -29.26 dém -19.26 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -29.74 dem -19.74 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -18.17 dém -8.17 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57598 GHz 38,53 dbm 2553 0B
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 19.40 dBm ~10.60 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57699 GHz -38.70 dbm ~13.70 dB
T
) v j [ >
Date J.JUL.2021 08:01:3 Date: 7.JUL.2021
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249399 GHz =35,14 dm Zil.14 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56741 GHz 5.71 dBm -24.29 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49588 GHz -30.51 dém -17.51 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -21.31 dBm -11.31 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49792 GHz -24.73 dém -14.73 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67203 GHz -29.62 dem -19.62 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -21.67 dém -11.67 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57520 GHz 34.76 dBm 5176 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50357 GHz 5.47 dBm -24.53 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57653 GHz -36.57 dbm ~11.57 dB
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I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 7 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249398 GHz =37,85 dbm -12.80 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 16.36 dBm -13.64 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49590 GHz -37.06 dBm -24.06 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -19.97 dBm -9.97 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49889 GHz -32.30 dém -22.30 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87115 GHz -32.59 dem -22.59 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49998 GHz -21.25 dBm -11.25 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57597 GHz 3763 dbm 2463 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 16.43 dBm ~13.57 dB 2,576 GHz 2,535 GHz 1,000 MHz 2,57640 GHz -37.93 dBm -12.93 dB
Y
Il v j [ >
Pater Jedub.zbEno e Date: 7.JUL.2021 06
Spectru u%,:' Spectrum
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249395 GHz 37,07 dbm -i2.07 db 2,565 GHz 2.570 GHz 100.000 kHz 2.56749 GHz 3.30 dBm -26.70 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49582 GHz -34.03 dém -21.03 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -22.51 dBm -12.51 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -27.17 dém -17.17 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -29.24 dem -19.24 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -25.13 dBm -15.13 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57548 GHz 34.99 dbm 51,99 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50371 GHz 3.62 dBm -26.38 dB 2,576 GHz 2,535 GHz 1,000 MHz 2,57609 GHz -35.88 dBm -10.88 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
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